
BROWN COUNTY RSD 
 

BROWN COUNTY, INDIANA 

 

PRELIMINARY ENGINEERING REPORT 

 

FOR: 

 

BEAN BLOSSOM, WOODLAND LAKE, LITTLE FOX 

LAKE AND FREEMAN RIDGE WASTEWATER 

FACILITIES 
 

 

March 2018 

REVISED FEBRUARY 2020 
 

 

PREPARED FOR: 
 

 

BROWN COUNTY RSD BOARD MEMBERS 

 

MIKE LEGGINS   PRESIDENT 

CLINT STUDABAKER  VICE PRESIDENT 

PHIL LEBLANC   TREASURER 

DEBBIE LARSH    SECRETARY 

RICHARD HALL   MEMBER 

 

   

 

 

 

 

 

PREPARED BY: 

 

LADD ENGINEERING, INC. 
1127 Brookside Drive 

Lebanon, IN 46052 

765-482-9219 







 

TABLE OF CONTENTS 

 

Page No. 

 

SECTION 1 – GENERAL INFORMATION AND PROJECT PLANNING  

     AREA 

 

 1.1 Location         1-1  

 
[...]
AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
ST

AutoCAD SHX Text
LEBANON, INDIANA

AutoCAD SHX Text
LADD ENGINEERING, INC.



7 - 1 

 

SECTION 7 

 

CONCLUSIONS AND RECOMMENDATIONS FOR IMPLEMENTATION 

  

7.1  Proposed Project Implementation 

 

Considering the project recommendations discussed in previous sections of this 

report, Table 7.1 provides a listing of recommended implementation steps along 

with an anticipated schedule for completion of the project. 

 

Table 7.1 

Project Implementation Steps and Schedule 

Activity Anticipated Completion 

Date 

Preliminary engineering report submittal to SRF 

and USDA RD 

February 2020 

Public Meeting on Report July 2019 

Antidegradation Report for WWTP to IDEM February 2020 

SRF  & USDA RD Approval of PER May 2020 

Finalize Design Plans, Project Manual & Permit 

Applications 

June 2020 

Easement Acquisition Finalized July 2020 

Secure Construction Permits August 2020 

Receive Construction Bids September 2020 

Construction Completion December 2021 

Project Close-out January 2022 

 

7.2  Customer Billing 

 

 Considering that the flows from the Bill Monroe facility will be variable, a 

wastewater flow meter is recommended for monthly billing.  A wastewater flow 

meter is also recommended at Staley’s Mobile Home Park due to concerns about 

the water tightness of their existing sewer pipes.  All other customers would be 

billed monthly either based on water usage or a flat rate, to be determined by the 

District Board. 

 

   

 



8 - 1 

 

 

CHAPTER 8 

 

LEGAL, FINANCIAL AND MANAGERIAL CAPABILITIES 

  

8.0  Introduction 

  

 This chapter provides information pertaining to the legal, financial and 

managerial capabilities of the Town in implementing the proposed project 

improvements. 

 

8.1  Resolutions 

  

 The initial and updated Signatory Resolutions a PER Acceptance Resolution is 

provided on the following pages. 

 

8.2  SRF Financial Information Form 

 

 The initial and updated SRF Financial Information Form is provided on the 

following pages. 

 

 

8.3  Fiscal Sustainability Plan Certification Form 

 

  The Fiscal Sustainability Plan Certification Form is provided in the following 

pages. 

 

8.4 Asset Management Program Plan Form 

 

 The Asset Management Program Certification Form is provided in the following 

pages. 

 



















9 - 1 

 

 

CHAPTER 9 

 

PUBLIC PARTICIPATION 

 

9.1 Public Hearing 

 

 A public hearing to discuss the proposed project was held on June 19, 2018.  A 

sign-in sheet and the public hearing minutes are included on the following pages. 

 

 No written comments were received following the public hearing. 

 

 

 

































































































































































































































































































































































































































































































































































































































Page 3 of 20 

 

      B.  TSS: *50 mg/L = 31.3 lbs/day 

 

      C.  NH3-N: * 45 mg/L = 28.1 lbs/day 

 

      D.  P: *10 mg/L = 6.3 lbs/day 

 

 8.   NPDES Permit Limitation on Effluent Quality: * 

 

      A.  CBOD: *10 mg/L 

 

      B.  TSS: *12 mg/L 

 

      C.  NH3-N: *1.1 mg/L summer; 1.6 mg/L winter 

 

      D.  P: *1.0 mg/L 

 

      E.  E-coli: *125 cfu/100 ml 

 

      F.  Chlorine Residual:  

 

      G.  pH: * 6.0-9.0 s.u. 

 

     H.  D.O.:  *6.0 mg/L summer & 5.0 mg/L winter 

 

9. Receiving Stream:  * 

 

A. Name:  *Beanblossom Creek 

 

B. Tributary to:  *White River 

 

C. Stream Uses:  *Agriculture 

 

D. 7-day, 1-in-10 year low flow:  *0 cfs 

 

 III.  TREATMENT UNITS 

 

Plant Site Lift Station (Plant Drain) 

 

 1.   Location:  *On Plant Site 

 

 2.   Type of pump:  *Submersible 

 

 3.   Number of pumps:  *1 

  



Page 4 of 20 

 

 4.   Constant or variable speed:  *Constant 

 

 5.   Capacity of pumps:  *200 GPM 

 

 6.   RPM and TDH:  *1750 RPM; 30’ TDH 

 

 7.   Volume of the wet well:  *600 gallons 

 

 8.   Detention time in the wet well:  *N/A 

 

 9.    A gate valve and a check valve in the discharge line:  *Yes 

 

 10.  A gate valve on suction line:  *N/A 

 

 11.  Ventilation:  *3” vent 

 

 12.  Standby power:  *Standby Generator 

 

 13.  Alarm:  *Yes – audible & visual 

 

 14.  Breakwater tank:  *N/A 

 

 15.  Bypass or overflow:  *No 

 

Flow Equalization –  

 

 1.   Number and size of units:  *1 - 200,000 gallons 

 

 2.   Method of flow diversion to unit:  *Influent direct to tank 

 

 3.   Air and mixing provided:  *Yes 

 

 4.   Method and control of flow return:  *control Valve 

 

 5.   Description of unit operation:  * 

 

 6.   Lagoon sealing:  *N/A 

 

 7.   Method of sludge removal:  *Periodic cleaning to plant drain lift station 

 

Flow Meters 

 

 1.   Type:  *Ultrasonic 

 



Page 5 of 20 

 

 2.   Location:  * Outfall 

  

 3.   Indicating, recording and totalizing:  *Yes 

 

Grit Chamber - N/A 

 

 1.   Type of grit chamber:  * 

 

 2.   Number of units:  * 

 

 3.   Size of unit:  * 

 

 4.   Method of velocity (aeration) control:  * 

 

 5.   Velocity (aeration) in the chamber:  * 

 

 6.   Drain provided:  * 

 

 7. Flow restrictions:  * 

 

 8. Facilities to isolate:  * 

 

Comminutors – N/A 

 

 1.   Type:  * 

 

 2.   Location:  * 

 

 3.   Maximum capacity:  * 

 

 4.   By-pass (over flow) bar screen:  * 

 

Screens – N/A 

 

 1.   Type:  * 

 

 2.   Number and capacity:  * 

 

 3.   Bar spacing and slope:  * 

 

4.   Method of cleaning:  

 

5.   Disposal of screenings: 

 



Page 6 of 20 

 

Primary Settling – N/A 

 

 1.   Type of clarifier:  * 

 

 2.   Number and size of units:  * 

 

 3.   Surface settling rate (gpd/sf) 

 

 a.   at the design flow:  * 

 

 b.   at the influent pumping rate:  * 

 

 c.   at the equalized flow rate:  * 

 

 4.   Detention time:  (hrs):  * 

 

 5.   Type of sludge removal mechanism:  * 

 

 6.   Weir overflow rate:  * 

 

 7.   Disposition of scum:  * 

 

 8.   Location of overflow weir:  * 

 

 9.   Facilities to isolate:  * 

 

Activated Sludge –  

 

 1.   Type of activated sludge process:  *Extended aeration 

 

 2.   Number and size of units:  *1 tank; 2 trains – Total Volume = 63,000 gallons 

 

 3.   Detention time (hrs):  *20.2  Hours 

 

 4.   Organic loading (lb BOD/1000 cf):  *11.2 

 

 5.   Type of aeration equipment:  *Blowers & Fine Bubble Diffusers 

 

6.   Type and size of blowers:  *Positive Displacement – 15 HP 

 

 7.   Air required (itemize, cfm):  *BOD – 5.9 lbs 02/hour 

         TKN – 5.4 lbs 02/hour 

         Air Required = 200 scfm (Aeration Basin) 

        =  130 scfm (Aerobic Digester) 



Page 7 of 20 

 

        =  8 scfm (Selector Tank) 

=  15 scfm (Clarifier RAS Airlift Pump & 

Skimmers) 

353 scfm Total 

 

 8.   Provisions of speed adjustment:  *VFD’s 

 

 9.    Air provided:  *400 icfm 

 

 10.  Ventilation in the blower room:  *Yes – Exhaust Fan & Vent 

 

 11.  Number and capacity of return sludge pump:  *One - 80 GPM 

 

 12.  Method of return sludge rate control:  *Timer 

 

 13.  Return sludge rate as % of design flow:  *150% 

 

 14.  Provisions for return rate metering:  *None 

 

 15.  Location of return sludge discharge:  *Selector Tank 

 

 16.  Facilities to isolate units:  *N/A 

 

17.  Facilities for flow split control:  *N/A 

 

Oxidation Ditch – N/A 

 

 1.   Number and size of units:  * 

 

 2.   Detention time (hrs):  * 

 

 3.   Organic loading (lb BOD /1000 cf):  * 

 

 4.   Type and efficiency of aeration equipment (lb 0 /HP-hr):  * 

 

 5.   Oxygen required:  * 

 

 6.   Oxygen provided:  * 

 

 7.   Flow velocity in ditch:  * 

 

 8.   Number and capacity of return sludge pump:  * 

 

 9.   Method of return sludge rate control:  * 



Page 8 of 20 

 

 

10. Return sludge rate as % of design flow:  *  

 

11.  Provisions for return sludge metering: 

 

 12.  Location of return sludge discharge:  * 

 

 13.  Facilities to isolate units:  * 

 

 14.  Facilities for flow split control:  * 

 

Trickling Filters – N/A 

 

 1.   Number and size of units:  * 

 

 2.   Type of media:  * 

 

 3.   Hydraulic loading (gpm/cf):  * 

 

 4.   Organic loading (lb BOD /1000 cf):  * 

 

 5.   Recirculation:  * 

 

 6.   Ventilation:  * 

 

Rotating Biological Contactor – N/A 

 

 1.   Size and number of units:  * 

 

 2.   Type of media:  * 

 

 3.   Detention time (min.):  * 

 

 4.   Organic loading (lb BOD /1000 sf):  * 

 

 5.   Hydraulic loading (gpd/sf):  * 

 

 6.   Method of shaft drive:  * 

 

 7.   Supplemental air:  * 

 

 8.   Facilities to isolate:  * 

 

9. Facilities for flow split control:  * 



Page 9 of 20 

 

 

Sequential Batch Reactors – N/A 

 

1.   Type of Activated Sludge Process: 

 

 2.   Number and Size of Units 

 

 3. Detention Time (Hours): 

 

 a.   Low water level: 

  

 b.   High water level: 

  

 c.    Total cycle: 

 

 4.   Organic Loading (lb BOD/1000cf) 

 

 a.   At low water level 

  

 b.   At high water level 

 

 5.   Type of aeration equipment:  * 

 

 6.   Type and size of blowers:  * 

 

 7.   Air required (itemize, cfm):  * 

 

 8.    Provisions of speed adjustment:  * 

 

 9.    Air provided:  * 

 

 10.  Ventilation in the blower room:  * 

 

 11.  Number and capacity of waste sludge pump:  * 

 

 12.  Decanter rated at average flow (GPM): 

  at peak flow (GPM): 

 

 13.  Facilities to isolate units:  * 

 

 14.  Facilities for flow split control: * 

 

Lagoons - NA 

 



Page 10 of 20 

 

1.    Type of lagoons * 

 

2.   Number and size of lagoons * 

 

3.   Organic loading * 

 

4.   Type of aeration equipment (if applicable): * 

 

5.   Type and size of blowers (if applicable): * 

  

 6.   Air required (if applicable): * 

 

 7.    Air provided (if applicable):  * 

 

 8.    Controlled discharge facilities:  * 

  

 9.    Maximum water level:  * 

 

 10.  Freeboard:  * 

 

 11.  Soil boring data and permeability date:  * 

 

 12.  Slope of embankment and top width:  * 

 

 13.  Fence:  * 

  

 14.  Detention time:  * 

 

 15.  Stream gage:  * 

 

 16.  Lagoon seal:  * 

 

 17.  Facilities for multi-level lagoon discharge:  * 

 

18. Scum control:  * 

 

 

 

Secondary Clarifier –  

 

 1.   Type of clarifiers:  *Rectangular 